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History of this test report

Report No. Version Description Issue Date

FR412915I 01 Initial issue of report Apr. 22, 2024

Revise UWB bandwidth
FR412915I 02 This report is an updated version, replacing the report Apr. 26, 2024
issued on Apr. 22, 2024.
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Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
1.1 15.203 Antenna Requirement PASS 15.203
3.1 15.207 AC Power-line Conducted Emissions PASS 15.207
3.2 15.503 UWB Bandwidth PASS = 500MHz

33 15.519()(1) Technical requirements for PASS 15.519(a)(1)
' ' Hand Held UWB systems '

3.4 15.519(e) Peak Power Measurement PASS < 0 dBm/50MHz

UWB Emissions:

15.519(c)
15.519(c) . . GPS Emissions:
35 Radiated Emissions PASS
/15.519(d) 15.519(d)
Digital Emissions:
15.209

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who shall
bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken into
account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Yun Huang
Report Producer: Lucy Wu
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
Bluetooth, BLE, BLE (CH2-76), Wi-Fi 2.4GHz 802.11b/g/n/ax, Wi-Fi 5GHz 802.11a/n/ac/ax, NFC,
UWB, and GPS.

Antenna Type
UWB: PIFA Antenna

Antenna information

6489.6 MHz Peak Gain (dBi) | -0.2

7987.2 MHz Peak Gain (dBi) | 0.4

Remark: The above EUT's information was declared by manufacturer. Please refer to Disclaimer in
report summary.

EUT Information List

S/N Performed Test Item

Equivalent Isotropic Radiated Power

41311JEAVWO004U Radiated Spurious Emission

Conducted Emission

1.2 Modification of EUT

No modifications are made to the EUT during all test items.
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1.3 Type of EUT

Operational Condition
EUT Power Type ‘AC mains: AC voltage 120 V
Type of EUT

B | Stand-alone

[J |Combined (EUT where the radio part is fully integrated within another device)
Combined Equipment - Brand Name / Model No.:

[J |Plug-in radio (EUT intended for a variety of host systems)

Host System - Brand Name / Model No.:

J | Other:

1.4 Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR FCC Part 15

¢ ANSI C63.10-2013

. FCC KDB 414788 D01 Radiated Test Site vO1r01

Remark: The TAF code is not including all the FCC KDB listed without accreditation.
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1.5 Testing Location Information

Test Site Sporton International Inc. Wensan Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

COO07-HY 03CH20-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

Test Site No.

Test Condition Test Site No. Test Engineer Test Environment Test Date
. . 23.1~25.7 °C
Conduction COQ7-HY Louis Chung 42 2-53.3 % Apr. 15, 2024
. John Chuang and 18.3~19.6 °C Mar. 05, 2024~
Radiated 03CH20-HY David Dai 65.4~69.4 % Apr. 11, 2024

1.6 Measurement Uncertainty

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95% confidence
level (based on a coverage factor (k=2)

Test Items Uncertainty Remark
AC Conduction (150kHz ~ 30MHz) 3.44 dB Confidence levels of 95%
Radiated Emission (30MHz ~ 1000MHZz) 6.4 dB Confidence levels of 95%
Radiated Emission (1GHz ~ 6GHz) 4.5dB Confidence levels of 95%
Radiated Emission (6GHz ~ 18GHz) 4.6 dB Confidence levels of 95%
Radiated Emission (18GHz ~ 40GHz) 5.4 dB Confidence levels of 95%
TEL : 886-3-327-0868 Page Number 1 7 of 60
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2 Test Configuration of EUT
2.1 Test Mode

Test Configuration

Config Channel Modulation Config STS Nums Fegloet) Lemgin
(bytes)
Mode 1 5 BPRF9 0 0 127
Mode 2 5 BPRF10 0 0 127
Mode 3 5 BPRF9 1 1 127
Mode 4 5 BPRF10 1 1 127
Mode 5 5 BPRF9 3 1 0
Mode 6 5 BPRF10 3 1 0
Mode 7 5 HPRF27 0 0 127
Mode 8 5 HPRF27 1 2 127
Mode 9 5 HPRF27 3 2 0
Mode 10 9 BPRF9 0 0 127
Mode 11 9 BPRF10 0 0 127
Mode 12 9 BPRF9 1 1 127
Mode 13 9 BPRF10 1 1 127
Mode 14 9 BPRF9 3 1 0
Mode 15 9 BPRF10 3 1 0
Mode 16 9 HPRF27 0 0 127
Mode 17 9 HPRF27 1 2 127
Mode 18 9 HPRF27 3 2 0
TEL : 886-3-327-0868 Page Number : 8 of 60
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SPORTON LAB.

2.2 The Worst Case Measurement Configuration

The Worst Case Mode for Following Conformance Tests

Tests Item AC power-line conducted emissions

AC power-line conducted measurement for line and neutral

Condition Test Voltage: 120Vac / 60Hz

Operating Mode CTX
1 Adapter Mode

Remark: Please refer to 15.207 which states, “Measurements to demonstrate compliance with the
conducted limits are not required for devices employ Battery for operation and which do not operate from the
AC power lines or contain provisions for operation while connected to the AC power lines”.

The Worst Case Mode for Following Conformance Tests

Tests Item UWB Bandwidth, Peak Power Measurement, Radiated Emissions
Test Condition Radiated measurement
Operating Mode CTX
1 Adapter Mode

Mode 1 configuration was tested and found to be the worst case and measured during the test.

Operating Mode > 1GHz CTX

X Plane Y Plane Z Plane

Orthogonal Planes of EUT

CHO5 \%

CHO09 \Y,

Remark: The measured emission level of the EUT was maximized by rotating the EUT on a turntable,
adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test
procedures and find as worst plane, and recorded in this report.
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2.3 Test Setup Diagram

Test Setup Diagram - Radiated Test

120Vac/E0Hz
Adapter

l__—| EUT

(USB Cabile)

EUT

Test Setup Diagram - AC Power-Line Conducted Emissions Test

120VaciB0Hz
Adapter

I

(USB Cable)

EUT

2.4 Support Unit used in test configuration and system

Item|Equipment Brand Name [Model Name FCC ID Data Cable Power Cord
1. |Adapter Aohai G9BR1 N/A N/A N/A
TEL : 886-3-327-0868 Page Number : 10 of 60
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3 Transmitter Test Result

3.1 AC Power-line Conducted Emissions

3.1.1 AC Power-line Conducted Emissions Limit

AC Power-line Conducted Emissions Limit

Frequency Emission (MHz) Quasi-Peak Average
0.15-0.5 66 - 56 * 56 - 46 *
0.5-5 56 46
5-30 60 50
Note 1: * Decreases with the logarithm of the frequency.
3.1.2 Measuring Instruments
Refer a test equipment and calibration data table in this test report.
3.1.3 Test Procedures
Test Method
m Refer as ANSI C63.10-2013, clause 6.2 for AC power-line conducted emissions.
3.1.4 Test Setup
AC Power-line Conducted Emissions
7':
h Bonded to Grounplane -
3.1.5 Test Result
Please refer to Appendix A.
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3.2 UWB bandwidth
3.2.1 UWB bandwidth Limit

UWB bandwidth Limit
UWB bandwidth = 500 MHz or Fractional bandwidth = 0.2; Fractional bandwidth = 2(f,—f.)/ (fy + f.)

3.2.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.2.3 Test Procedures

Test Method

B For the UWB bandwidth shall be measured using one of the options below:

B Refer as ANSI C63.10, clause 6.9.2 and clause 10.1 for UWB bandwidth testing.

3.2.4 Test Setup

UWB Bandwidth - Test Distance: 3m
RX Antenna

TV A
1-4m
= A
Metal Full Soldered Ground Plane
o0
Spectrum Analyzer / Receiver
TEL : 886-3-327-0868 Page Number 1 12 of 60
FAX : 886-3-327-0855 Issue Date : Apr. 26, 2024

Report Template No.: BU5-FR15F Version 1.0 Report Version 1 02



samonias. FCC RADIO TEST REPORT Report No. : FR412915|

3.2.5 Test Result of UWB Bandwidth

S Fe Fu UWB Bandwidth Bandwidth limit el Pol
(MH2) (MHz) (MHz2) (MHz2) [HV]

1 6098 6881 783 2500 Pass \%

2 6225 6881 656 = 500 Pass \Y

3 6098 6881 783 = 500 Pass \Y

4 6225 6881 656 = 500 Pass \Y

5 6098 6882 784 = 500 Pass \Y

6 6098 6881 783 = 500 Pass \%

7 6098 6881 783 = 500 Pass \%

8 6223 6881 658 =500 Pass \%

9 6098 6881 783 2500 Pass \%

10 7595 8379 784 2500 Pass \%

11 7723 8252 529 =500 Pass \%

12 7595 8379 784 2500 Pass \%

13 7596 8378 782 2500 Pass \%

14 7595 8379 784 = 500 Pass \%

15 7595 8379 784 = 500 Pass \%

16 7595 8379 784 = 500 Pass \%

17 7596 8379 783 = 500 Pass \%

18 7595 8379 784 = 500 Pass \%
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UWB Bandwidth

Mode 1

Mode 2

Data: 1
el (@BuVim) Date: 2024.03.27

929
857|

788

000 6100 6200, 6300. 640 5600 6700 6800, 6900. 7000

0. 6500,
Frequency (MHz)

Site

Condition

Detector
Project

Channel
Modulation
Config
STS Nums
Payload Length
RMS Power
Adaptive
Limit ReadAntenna Cable Preamp A/Pos T/Pos

Line Level Factor Loss Factor Remark

Freq Level

WHz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  cm  deg

1 6098.00 52.32
2 6334.00 70.00
3 6881.00 57.86

41.98 34.11 14.16 37.93
50.06 34.54 14.37 37.97
45.27 35.84 15.02 38.27

Data: 1
el (@BuVim) Date: 2024.03.27

929

P
64 Aot A n -

574

5n.ﬂWjLﬂ/Vj .
29

3671

20

214

13

7

000 6100 6200. 6300, 640 5600 6700, 6800, 6900. 7000

0. 6500,
Frequency (MHz)
Site :03CH20-HY
Condition + 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHZ SWT:3000sec

+Peak

Detector

Project : 412915
Channel i CHS
Modulation : BPRF10
Config 10

STS Nums 20
Payload Length 1127
RMS Power :0x0C
Adaptive

:0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

WHz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  cm  deg

1 6225.00 58.80 -
2 6490.00 74.46 -
3 6881.00 58.37 -

48.23 34.25 14.27 37.95
62.59 35.32 14.55 38.00
45.78 35.84 15.02 38.27

Mode 3

Mode 4

Data: 1
el (@BuVim) Date: 2024-03.27

929

429
357]
285
214
143
74

000 6100 6200 G300, 6400 6600 G600 6700 6800, 6900. 7000

Frequency (M)
Site 3CH20-HY
Condition +3m 91200_02360_231030 VERTICAL
BW:1000.000KHzZ VBW:3000.000KHz SWT:3.000sec
Detector eak
Project 12915
Channel cH5
Modulation PRFO
Config
STS Nums
Payload Length 27
RMS Power X0C
Adaptive %01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Wz dBuV// @B/m  dB  d8  cm deg

1 6098.00 52.49 42.15 3411 14.16 37.93 Peak
2 e300 69.71 58.77 34.50 14.37 37.97 Peak
3 688100 58.13 45.54 35.84 15.02 38.27 Peak

Data: 1
el (@BuVim) Date: 2024-03.27

929

ws R MWL./LML

. e Sl

000 6100 6200 6300 6400 6500, 6600.  6700.  6800.  6900. 7000
Frequency (MHz)

Site :03CH20-HY

Condition + 3m 9120D_02360_231030 VERTICAL

RBW:1000.000KHz VBW:3000.000KHZ SWT:3.000sec

Detector Peak
Project 1412915
Channel i CHS
Modulation +BPRFIO
Config 1
STS Nums
Payload Length
RMS Power
Adaptive
ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Factor  Loss Factor Remark
iz @B dB/m  dB B cm  deg
1 625.00 46.73 34.25 14.27 37.95
2 6490.00 60.92 35.32 14.55 38.00
3 6881.00 45.51 35.84 15.02 38.27
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Data:2 Data: 1
el (@Bovim) Date: 2024.03.27 el (@Bovim) Date: 2024.03.27
929 929
857, 857,
785 785
714 o 714 2
P At A st s
643 st % 643 J/MW o
574 574
500) - 500)
T ST
429 429
357, 357,
285 285
214 214
143 143
74 74
000 6100 6200 6300 6400 G500 6600 6700 6800, 6900, 7000 000 6100 6200 6300 6400 G500 6600 6700 6800, 6900 7000
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site +03CH20-HY
Condition +3m 9120D_02360_231030 VERTICAL Condition +3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec + RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Detector Detector +Peak
Project Project 1412915
Channel Channel 1 CHB
Modulation Modulation +BPRFI0
Config Config :3
STS Nums STS Nums i1
Payload Length Payload Length :0
RMS Power RMS Power 10x0C
Adaptive :0x01 Adaptive :0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Po Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBuV dB/m B dB  cm  deg Wiz @V db/m  db  dB  cm deg
1 6098.00 55.13 44.79 34.11 14.16 37.93 1 6098.00 45.13 34.11 1416 37.93 -
2 41500 70.52 59.12 34.93 14.45 37.98 2 e41s.00 58.48 34.93 14.45 37.98
3 6882.00 52.82 39.83 35.84 15.02 38.27  --- 3 688100 26.9 35.84 15.02 38.27  ---
Data: 1 Data: 1
el (@Bovim) Date: 2024.03.27 el (@Bovim) Date: 2024.03.27
929 929
857, 857,
785 785
714 2 714
S,
643 WA 643 gt R e sy
574 574 MJL
500) 500)
— it
429 429
357, 357,
205 205
214 214
143 143
74 74
000 G100 6200 6300 6A00_ G500 6600 G700  6a00. 6900 7000 000 G100 6200 6300 6400 6500 6600 G700  6A00. 6900 7000
Frequency (Mhz) Frequency (MHz)
Site 3CH20-HY Site +03CH20-HY
Condition + 3m 9120D_02360_231030 VERTICAL Condition + 3m 9120D_02360_231030 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:3.000sec RBW:1000000KHz VBW:3000.000KHz SWT:3.000sec
Detector eak Detector Peak
Project 12915 Project 1412915
Channel 5 Channel 1CHS
Modulation PRF27 Modulation +HPRF27
Config Config i1
STS Nums STS Nums :
Payload Length Payload Length
RMS Power RMS Power
Adaptive Adaptive
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Line Level Factor Loss Factor Remark
Wiz dBuV// @/m @ 4 cm  deg Mz GV dB/m B dB  cm  deg
1 6098.00 52.31 £1.97 3411 1416 37.93 Peak 1 6223.00 48.33 34.25 14.27 37.95
2 642000 68.75 5734 34.94 14.46 37.99 Peak 2 6490.00 57.19 35.32 14.55 38.00
3 688L.00 58.55 45.9 35.84 15.02 38.27 Peak 3 e88Le0 43115 35.84 15.02 38.27
FAX : 886-3-327-0855 Issue Date 1 Apr. 26, 2024
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Data: 1 Data: 1
ol (@BuVim) Date: 2024.03:27 el (@BuVim) Date: 2024.03:27
929 929
857 857
7o 7o
714 2 714 2
643 WMWWWM 643 Ngrrvatapet A i
NI
"
500) p——
29
357,
205 205
214 214
143 143
7 7
000 G100 6200 6300 6400 G500 G600 G700  6800. 6900 7000 00 7600 7700 7800 7900 G000 100 6200  §300. 8400 G500
Frequency (MHz) Froquency (MHz)
Site +03CH20-HY Site +03CH20-HY
Condition +3m 9120D_02360_231030 VERTICAL Condition +3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec + RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Detector +Peak Detector +Peak
Project 12915 Project 1412915
Channel 1 CHS Channel 1 CHY
Modulation PRF27 Modulation 1BPRFO
Config Config 0
STS Nums STS Nums :0
Payload Length Payload Length 1127
RIS Power RIS Power 10x05
Adaptive :0x01 Adaptive :0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Po Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
Miz dW/m  dB dBuV/m dBw/ d8/m @B B  cm deg GBu/m  dB dBuV/m B dB/m @B B cm deg
1 ee98.00 52.22 41.88 30.11 14.16 37.93 1 40.74 36.38 15.80 38.84 -
2 642700 69.73 58.30 34.95 14.47 37.99 2 56.87 36.75 15.92 38.95
3 688100 58.40 45.81 35.84 15.02 38.27 - 3 38.65 37.40 16.56 39.49 -
Data: 1 Data: 1
el (@BuVim) Date: 2024.03.27 el (@BuVim) Date: 2024.03.27
929 929
857 857
785 2 785
4 4 2
- b TN b o - WMMW
574 574
M,_J[w “’MJLMM s
500) 500)
29 29
357 357
205 205
214 214
143 143
74 74
00 7600 7700 7600 7900 8000 100 8200 6300, 6400, 00 7600 7700 7600 7900 G000 100 G200 6300, 6400 8500
Frequency (Mz) Frequency (Mhz)
Site 3CH20-HY Site $03CH20-HY
Condition + 3m 9120D_02360_231030 VERTICAL Condition + 3m 9120D_02360_231030 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:3.000sec RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Detector eak Detector Peak
Project 12915 Project 412915
Channel Channel 1CHY
Modulation PRFIO Modulation +BPRFO
Config Config i1
STS Nums STS Nums :
Payload Length Payload Length
RIS Power RIS Power
Adaptive Adaptive
Over Limit Readintenna Cable Preamp A/Pos T/Pos Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark Freq level Limit Line Level Factor Loss Factor Remark
Wz
1 7723.00 49.86 36.75 15.92 38.95 Peak 1 7595.00 53.14 - 39.80 36.38 15.80 38.84
2 7987.00 60.83 37.35 16.22 39.18 Peak 2 772600 70.35 - 56.63 36.75 15.92 38.95
3 825200 47.01 37.20 16.36 39.39 Peak 3 8379.00 53.58 - 39.11 37.40 16.56 39.49

TEL : 886-3-327-0868
FAX : 886-3-327-0855
Report Template No.: BU5-FR15F Version 1.0

16 of 60
Apr. 26, 2024
02

Page Number
Issue Date
Report Version



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412915I

UWB Bandwidth

Data: 1 Data: 4
el (@Bovim) Date: 2024.03.27 el (@Bovim) Date: 2024.03:28
929 929
857, 857,
785 785
2
714 74 .
mewwmmw%
64.3] 3 64.3] /J i
574 g, 574
500] ,\N\‘w 50.0puig M
429 429
357, 357,
205 205
214 214
143 143
74 74
500 7600 7700 7800 7900 G000 100 G200 8300, 8400 8500 500 7600 7700 7800 7900 G000 100 G200 €300, 8400 8500
Frequency (Mhz) Frequency (Miz)
Site Site :03CH20-HY
Condition m 91200_02360_231030 VERTICAL Condition + 3m 9120D_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Detector Detector Peak
Project Project 412915
Channel Channel 1CHY
Modulation Modulation BPRF9
Config Config i3
STS Nums STS Nums i1
Payload Length Payload Length 10
RMS Power RMS Power 2 0x05
Adaptive Adaptive :0x01
Linit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBuV dB/m B dB  cm  deg Wiz dBuV/m  dB dBuV/m dBu dB/m @B B cm  deg
1 7596.00 59.48 46.14 36.38 15.80 38.84 1 7595.00 56.24 - 36.38 15.80 38.84
2 7987.00 73.21 58.82 37.35 16.22 39.18 2 772600 3.0 - 36.75 15.92 38.95
3 837800 62.10 47.63 37.40 16.56 39.49 3 8379.00 54.29 - 37.40 16.56 39.49
Data: 1 Data: 1
el (@Bovim) Date: 2024.03.28 el (@Bovim) Date: 2024.03:20
929 929
857, 857,
785 785
714 2 714 2
Py
543 543 J‘M A
57.1) M 57.1)
50.0f e, e 50.0f
429 429
357, 357,
205 205
214 214
143 143
74 74
500 7600 7700 7800 7900 G000 100 G200 8300, 8400 8500 500 7600 7700 7600 7900 G000 100 G200 8300, 8400 8500
Frequency (Mhz) Frequency (Miz)
Site 3CH20-HY Site :03CH20-HY
Condition + 3m 9120D_02360_231030 VERTICAL Condition + 3m 9120D_02360_231030 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:3.000sec RBW:1000000KHz VBW:3000.000KHz SWT:3.000sec
Detector eak Detector Peak
Project 12915 Project :412915
Channel 1CHY Channel 1CHY
Modulation PRF10 Modulation HPRF27
Config Config
STS Nums STS Nums
Payload Length Payload Length
RMS Power x05 RMS Power
Adaptive x01 Adaptive
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Factor Loss Factor Remark
MHz dBuV/s dB/m B a8 m deg Mz dBuV  dB/m a8 IT) m deg
1 7595.00 55.93 42.59 36.38 15.80 38.84 Peak 1 7595.00 39.08 36.38 15.80 38.84
2 772000 7215 58.43 36.75 15.92 38.95 Peak 2 7979.00 56.24 37.32 16.21 39.17
3 8379.00 54.03 3956 37.40 16.56 39.49 Peak 3 s379.00 38.70 37.40 16.56 39.49
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Dat: 1 Dat: 1
o @Buvm) Date: 20240320 o @Buvm) Date: 20240320
029 029
857 857
78 78
74 2 74 " 2
643 Pt ey 643 e ey
B B
50 5000
429 429
357 357
s s
214 214
143 143
7 7
S0 Te00. 7700 Ta00  7a00_ GG00 G0 G200 W00 oA 500 S0 Te00. 700 Ta00  7a00_ W00 G0 G200 W00 oA 500
Frequency (MHz) Frequency (MHz)
site £03CH20-HY site £03CH20-HY
Condition +3m 9120D_02360_231030 VERTICAL Condition +3m 9120D_02360_231030 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec  RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Detector + Peak Detector + Peak
Project : 412915 Project : 412915
Channel +CH9 Channel +CH9
Modulation :HPRF27 Modulation :HPRF27
Config i1 Config :3
STS Nums :2 STS Nums :2
Payload Length 1127 Payload Length 10
RMS Power :0x05 RMS Power 2 0x05
Adaptive :0x01 Adaptive :0x01
Over Limit Readintenna Cable Preamp A/Pos T/Pos Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
T W dW/m  dB dBwv/m W d/m B 4B cm  des T W dW/m  dB dBwv/m W d/m B 4B cm  des
1 7596.00 57.75 - - 44.41 36.38 15.80 38.84 1 7595.00 52.11 - - 38.77 36.38 15.80 38.84
2 797900 66.60 o sa20 37,32 16.21 39.17 2 796700 70.62 --ov S6.31 37.27 16.20 39.16
3 8379.00 5132 -oov 36.85 37.40 16.56 39.49 3 8379.00 53.80 --ov 3933 37.80 16.56 39.49
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3.3 Technical requirements for hand held UWB systems

3.3.1 Technical Requirements for transmission Limit

FCC 15.519(a) (1) A UWB device operating under the provisions of this section shall transmit only when it is
sending information to an associated receiver. The UWB intentional radiator shall cease transmission within
10 seconds unless it receives an acknowledgement from the associated receiver that its transmission is being
received. An acknowledgment of reception must continue to be received by the UWB intentional radiator at
least every 10 seconds or the UWB device must cease transmitting.

3.3.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.3.3 Test Procedure

Follow the test step as below:
1. Turn on both EUT and companion receiver.
2 Set the EUT to TX mode, and EUT starts polling.
3.  Setthe companion receiver to associate EUT and EUT starts to transmit.
4. Disable the RX function of the companion receiver to disassociate the EUT.
5 Check if EUT stop transmitting once step 4 is made.

3.3.4 Test Setup

— Y

Spectrum Analyzer

EUT

TEL : 886-3-327-0868 Page Number 1 19 of 60
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3.3.5 Test Result

Plot 1

Spectrum Analyzer 1
Swept SA ﬁ

KEYSIGHT /nput RF Input Z: 50 O #Atten: 0 dB PNO: Fast #Avg Type: Power (RMS
RL Coupling: DC Corr CCorr Gate: Off Avg|Hold: 1/1

Marker

Select Marker

Align: OFf Freq Ref. Int (S) IF Gain: High Trig: Free Run M Marker 3
Sig Track: Off ANNNNN

Marker Time
1 Spectrum Mkr3 27.83 s||>7.8270 s
Scale/Div 10 dB Ref Level 86.99 dBpV 35.78 dBuV| Peak
Peak Search Search
Pk Search
Next Peak Config
Next Pk Right Properties
NextPk Left | Marker
Function

Center 8.000000000 GHz #Video BW 8.0 MHz* Span 0 Hz Pk-Pk Search
Sweep 40.0 s (4000 pts) Gounter
5 Marker Table \ Marker Delta
Mode Trace Scale X Y Function Function Width Function Value Mkr—CF
[\ 1 t 5.631s  36.76 dBuV

N 1 t 10.23s  40.42 dBpV
N 1 t 27.83 8! 39.76 dBuV

D & M ? T ©

M1 to M2: Set the EUT to TX mode, and EUT starts polling.
M2 to M3: Set the companion receiver to associate EUT and EUT starts to transmit.
M3: Disable the TX function of EUT. EUT stops transmitting and polling.
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Plot 2

Q Marker

KEYS|GHT Input: RF Input Z: 50 O #Atten: 0 dB PNO: Fast #Avg Type: Power (RM‘%. Select Marker

Coupling: DC Corr CCarr Gate: Off Avg|Hold: 1/1
RL Align: Off Freq Ref: Int (S) IF Gain’ High Trig: Free Run M Marker 1
Sig Track: Off ANNNNN

1 Spectrum AMkr1 200.0 ms

Scale/Div 10 dB Ref Level 86.99 dBpV 0.03 dB
Search

Pk Search
1A2 Config
)( Delta (A)
2 Properties

Fixed
Marker
Function

Marker—

Delta Marker
Center 8.000000000 GHz #Video BW 8.0 MHz* Span 0 Hz| (Reset Delta)

Res BW 8 MHz Sweep 500 ms (4000 pts)| fparker Table
5 Marker Table v

Mode Trace Scale X Y Function Function Width Function Value
A2 il t (A 200.0 ms (A) 0.02595 dB
F 1 t 2964 ms  51.49 dBpV

All Markers Off

Couple Markers
On
off

D & M ? Waguizam
M1 to M2: Set the EUT to TX mode, and EUT starts polling.
M2 to M3: Set the companion receiver to associate EUT and EUT starts to transmit.

M3: RX function of the companion receiver is disabled. EUT disassociates the companion receiver
and stops transmitting, but continues polling.

Plot 3

Ref Level 86.50 4BV

2 $3
TR A A 0 A 1S R

#idec BW 8.0 MHz"

#Vides BW 8.0 MHr*

=0 Cc W7

Plot 3 is zoom in plot of M2 to M3 (transmission)
Plot 4 is zoom in plot after M3 (polling only)
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3.4 Peak Power Measurement

3.4.1 Peak Power Measurement Limit

Peak Power Measurement Limit

Peirp = 0 dBm/50MHz

3.4.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.4.3 Test Procedures

Test Method

Il Peak Power Measurement

Il Refer as ANSI C63.10, clause 10.3.1 for radiated measurement procedure testing.

Il Refer as ANSI C63.10, clause 10.3.2 for measurement distance is 3m.

B Refer as ANSI C63.10, clause 10.3.5 for peak detector procedure testing.

B Refer as ANSI C63.10, clause 10.3.6 for bandwidth conversion of peak power.

B Frequency of max peak power is pre-located:

is found the setting of spectrum analyzer is set as below:
Central frequency: Worst frequency point
+  Span: Zero span
- RBW: 50MHz
. VBW: 80MHz
. Detector: Peak detector
«  Trace: Max hold

The span bandwidth is continuously reduced to find the worst frequency. Once the worst frequency

3.4.4 Test Setup

Peak Power Measurement

RX Antenna

’. “v T ]l_ -

1~4m

= 4

Metal Full Soldered Ground Plane
NN 00
Spectrum Analyzer / Receiver
TEL : 886-3-327-0868 Page Number 1 22 of 60
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SPORTON LAB.
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3.45 Test Result of Peak Power Measurement

Peak Measurement Result

Test Mode | Freq. (MHz) (dEéEi\?}rc:]) EI(QC:E?%";”Z LFr::Itp(sc(i)g%) Margin (dB) | Result [E;)\l/]
1 6489 93.66 -1.57 0 -1.57 Pass \%
2 6489 93.05 -2.18 0 -2.18 Pass \Y
3 6487 92.49 -2.74 0 -2.74 Pass \%
4 6493 91.19 -4.04 0 -4.04 Pass \%
5 6426 87.05 -8.18 0 -8.18 Pass \%
6 6427 85.59 -9.64 0 -9.64 Pass \Y
7 6493 86.16 -9.07 0 -9.07 Pass \Y
8 6492 85.52 -9.71 0 -9.71 Pass \%
9 6489 83.83 -11.40 0 -11.40 Pass \%
10 7985 93.90 -1.33 0 -1.33 Pass \Y
1 7986 93.50 -1.73 0 -1.73 Pass \Y
12 7982 92.99 -2.24 0 -2.24 Pass \%
13 7987 91.81 -3.42 0 -3.42 Pass \%
14 7800 87.58 -7.65 0 -7.65 Pass \%
15 7800 87.00 -8.23 0 -8.23 Pass \Y
16 7987 86.95 -8.28 0 -8.28 Pass \%
17 7986 84.64 -10.59 0 -10.59 Pass \%
18 7982 83.82 -11.41 0 -11.41 Pass \%

Note 1: EIRP [dBm] = E-Field [dBuV/m] - 95.23;

Note 2: Measurement worst emissions of receive antenna polarization.
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Pre-located worst frequency Plots

Mode 1

Mode 2

Data: 1

Date: 20240327

PEAK_POWER|

o TN

S

00 6100 6200,
Site
Condition
Detector
Project
Channel
Modulation
Config
STS Nums
Payload Length
RMS Power
Adaptive
Freq Level
T Wz dBuV/m

1 6489.00 93.66

300, 6400 6500 6600 6700 6800 6900 7000
Frequency (MHz)

:03CH20-HY

:PEAK_POWER 3m 9120b_02360_231030 VERTICAL

+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec

+Peak

:412915

1CHS

+ BPRFO

0

0

127

:0x0C

:0x01

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

d8 dBuV/m dBuwV dB/m  d8  dB  cm  deg

-1.57 95.23 81.80 35.31 14.55 38.00 -

Data: 1

Date: 20240327

PEAK_POWER|

Bl

——

00 6

Site
Condition

100, 6200, 6300 G40 00 6700 6800, 6900, 7000

0. 6500 66
Frequency (MHz)

:03CH20-HY

:PEAK_POWER 3m 9120b_02360_231030 VERTICAL

+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec

Detector :Peak
Project : 412915
Channel 1CHS
Modulation : BPRF10
Config 0

STS Nums 20
Payload Length 1127
RMS Power :0x0C
Adaptive :0x01

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Llevel Limit Line Level Factor Loss Factor Remark

Wz dBuV/m  dB dBuV/m dBuV dB/m  d8  dB  cm deg

1 6489.00 93.05 -2.18 95.23 81.19 35.31 14.55 38.00

Mode 3

Mode 4

Data: 1

Date: 20240327

PEAK_POWER|

»W’\N‘N
i

-

00 6100 6200,

Site
Condition

Detector
Project
Channel
Modulation

Payload Length
RMS Power
Adaptive

Freq Level

Wz dBuV/m

1 6487.00 92.49

6300, 6401 600 6700, 6800 6900 7000

0. 0. o
Frequency (MHz)

:03CH20-HY

: PEAK_POWER 3m 9120b_02360_231030 VERTICAL

+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Factor Remark

Limit Line Level Factor Loss

-2.74 95.23 80.64 35.30 14.55 38.00 -~  --- Peak

Data: 1
Date: 2024.03-27
994 PERK POWER|
917 1
844 N SO
7641
e e —
611
535
159
382
305
229
153
75
00 6100 6200 6300 6400 6500 G600, 6700 6800 6900 7000
Frequency (Miz)
Site :03CH20-HY
Condition +PEAK_POWER 3m 9120D_02360_231030 VERTICAL
+ RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec
Defector :Peak
Project +412915
Channel :CH5
Modulation + BPRF10
Config i1
STS Nums B
Payload Length 127
RMS Power oxoc
Adaptive 0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
Wz dBuV/m @BV dB/m 8 dB  cm  deg
1 6493.00 91.19 -4.84 95.23 79.29 35.34 14.56 38.00 ---  --- Peak
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Pre-located worst frequency Plots

Mode 5

Mode 6

ootz -
vt 20240327 vt 20240327
994 i i PEAK_POWER| 994 i i PEAK_POWER|
o o
1 1
o N\//\/\ RN o e P e
764 764 i~
[T S 08|’
ot o
539 539
o o
502 502
09 09
29 29
159 159
79 79
- I S T T - I S T T
rocuency (i rocuency (i
Site :03CH20-HY Site :03CH20-HY
Condition : PEAK_POWER 3m 9120D_02360_231030 VERTICAL Condition : PEAK_POWER 3m 9120D_02360_231030 VERTICAL
: RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec : RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Detector : Peak Detector : Peak
Project Ja12915 Project Ja12915
Channel 1 CH5 Channel 1 CH5
Modulation : BPRF9 Modulation : BPRF10
Confi i3 Confi i3
575 Rums 1 575 Rums 1
Payload Length :0 Payload Length :0
RIS Power J0x0C RIS Power J0x0C
Adaptive :0x01 Adaptive :0x01
v Linit Readintenns Cable Presmp A/Pos T/Pos v Linit Readintenns Cable Presmp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  cm  deg Wiz dBuV/m  dB dBuV/m dBuV dB/m  dB B cm  deg
I ez.e0 57.05 818 95.23 75.62 .95 .47 799 o - Pesk I ezren 85.59 9.6 95.23 7816 .95 .47 7.9 o - Pesk
ot 1 ot 1
[—— [
994 PEAK_POWER]| 994 PEAK_POWER]|
a7 a7
] :
o o ——
764 W’\m 764 M/\\W
e et
[T me—— 6880
o o
524 524
w9 w9
2 2
204 204
29 29
159 159
d d
- I - IS
Frequency (MHz) Frequency (MHz)
site <03cH2041Y site <03cH2041Y
Condition : PEAK_POWER 3m 9120D_02360_231030 VERTICAL Condition : PEAK_POWER 3m 9120D_02360_231030 VERTICAL
{RBW:30000000KHz VBW-80000.000KHz SWT:1000sec {RBW:30000000KHz VBW-80000.000KHz SWT:1000sec
Detector : Peak Detector : Peak
Project 1412915 Project 1412915
Channel 1CHS Channel 1CHS
Modulation : HPRF27 Modulation : HPRF27
Config :0 Config i1
STS Nums :0 STS Nums :2
Payload Length 127 Payload Length 127
RMS Power :0x0C RMS Power :0x0C
Adaptive :0x01 Adaptive :0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Linte Line Leved Factor  Loss Facton Remark Freq Level Linte Line Leved Factor  Loss Facton Remark
Wiz dBuV/m @/m B d8  om  deg Wiz dBuV/m BN dB/m B dB  om  deg
1 6i3.00 8616 -0.07 95.23 7625 .34 1.5 38.00 - - Pesk 1 200 85.5 971 95.23 73.63 .34 1455 3800 - - Pesk
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Pre-located worst frequency Plots

Mode 9

Mode 10

Data:1 Data:1
Date: 20240327 Date: 20240327
994 PEAK_POWER| 994 i PEAK_POWER|
917] 917] P E———
o4 /\/\/\/'l\.-\ 84 A
764 M‘“\Mﬁ 764
P | Pttt e i ]
688}t | 68.8)
o o1
by I by
159 i 159
82 82
|
29 i 29
153 | 153
iz | iz
00 6100 6200 6300 6400 6500 6600 6700 GB0o.  6aon 70 S0 7a00. 7700 7600 7900 w000 G00 6200 600 6Aon @
Frequency (Wie) Frequency (Wie)
Site :03CH20-HY Site :03CH20-HY
Condition : PEAK_POWER 3m 9120D_02360_231030 VERTICAL Condition : PEAK_POWER 3m 9120D_02360_231030 VERTICAL
: RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec : RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Detector : Peak Detector : Peak
Project :412915 Project 1412915
Channel 1 CH5 Channel 1 CH9
Modulation < HPRF27 Modulation {BPRFO
Config i3 Config :0
STS Nums 2 STS Nums ‘0
Payload Length 0 Payload Length 127
RMS Power 0xoc RMS Power 0x05
Adaptive ox01 Adaptive ox01
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  cm  deg Wiz dBuV/m  dB dBuV/m dBuV dB/m  dB B cm  deg
1 6489.00 §3.83 -11.40 95.23 7L.97 35.31 14.55 38.00 --- - Peak 1 7985.00 93.90 133 95.23 79.52 37.38 16.22 39.18  --- - Peak
Data:1 Data:1
Date: 2024.03.27 Date: 2024.03.27
994 PEAK_POWER]| 994 PEAK_POWER]|
By By — .
oo /V”WMJ \’Awﬂa o f B — M/\\
764 764
— bentre w./’““'”/ T tob ]
o9 o
614 614
53| 53|
159 159
282 282
304 304
29 29
159 159
74 74
500 7e00. 7700 7800, 7908 S T ) 500 7600 7700 7e00. 7900 8000 Gi00 600 8300 GA00 500
Frequency (Wie) Frequency (Wie)
site £ 03CH20-HY site £ 03CH20-HY
Condition : PEAK_POWER 3m 9120D_02360_231030 VERTICAL Condition : PEAK_POWER 3m 9120D_02360_231030 VERTICAL
: RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec : RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Detector Peak Detector Peak
Project 412915 Project 412915
Chamnel <CHY Chamnel <CHY
Modulation BPRF10 Modulation BPRF9
Config ‘0 Config i1
STS Nums :0 STS Nums i1
Payload Length 127 Payload Length 127
RMS Power 0x05 RMS Power 0x05
Adaptive 0x01 Adaptive 0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Linit Line Level Factor Loss Factor Remark Freq Level Linit Line Level Factor Loss Factor Remark
Wiz dBuV/m @/m B d8  om  deg Wiz dBuV/m BN dB/m B dB  om  deg
1 7986.00 93.50 -1.73 95.23 79.12 37.34 16.22 39.18  --- - Peak 1 7982.00 92.99 -2.20 95.23 78.61 37.33 16.22 39.07  --- - Peak
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Pre-located worst frequency Plots

Mode 13

Mode 14

Data: 1
Date: 20240327

94 PEAK_POWER|

i o
841 /
764

[

e

M

500 7600, 7700, 7600 7900 8000, 100, 8200 8300  8400. 8500
Frequency (MHz)

Site :03CH20-HY

Condition :PEAK_POWER 3m 9120b_02360_231030 VERTICAL

+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec

Detector :Peak

Project : 412915

Channel 1CHY

Modulation : BPRF10

Config i1

STS Nums i1

Payload Length 1127

RMS Power :0x05

Adaptive :0x01

Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

Wz dBuV/m  dB dBuV/m dBuV dB/m  d8  dB  cm deg

1 7987.00 91.81 -3.42 95.23 77.42 37.35 16.22 39.18 -

Data:4
Date: 20240328
94 PEAK_POWER|
1
S e
\W

Site HY
Condition :PEAK_POWER 3m 9120b_02360_231030 VERTICAL

Detector :Peak
Project : 412915
Channel 1CHY
Modulation : BPRF9
Config :3

STS Nums i1
Payload Length :

RMS Power :0x05
Adaptive :0x01

5100 8200 8300 8400 8500

500 7600, 7700, 7600 7900, 8000,
Frequency (MHz)

+03CH20-4

+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark

Wz dBuV/m  dB dBuV/m dBuV dB/m  d8  dB  cm deg

1 7800.00 87.58 -7.65 95.23 73.51 37.10 15.99 39.02

Mode 15

Mode 16

Data: 1
Date: 20240328

994 PEAK_POWER|

1
841 P
T %m

500 7600, 7700, 7800 7900 8000, 100, 8200 8300  8400. 8500
Frequency (MHz)

Site :03CH20-HY

Condition : PEAK_POWER 3m 9120b_02360_231030 VERTICAL

+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec

Detector :Peak

Project : 412915

Channel 1 CHY

Modulation : BPRF10

Config :3

STS Nums 1

Payload Length :

RMS Power :0x05

Adaptive :0x01

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Level Limit Line Level Factor Loss Factor Remark
Wz dBuV/m dB/m a8 a8 o deg

1 7800.00 87.00 -8.23 95.23 72.93 37.10 15.99 39.02 — --- Peak

Data: 1
Date: 2024.03-20

994 PEAK_POWER|

535
459

302

308

229

153

78]

00 7600 7700 7800 7900 8000 6100 G200 8300 8400 8500
Frequency (Mz)
Site +03CH20-HY
Condition : PEAK_POWER 3m 9120D_02360_231030 VERTICAL
+ RBW:50000.000KHz VBW:80000.000KHz SWT:1000sec

Detector : Peak
Project : 412915
Channel 1 CHY
Modulation : HPRF27
Config 0
STS Nums o
Payload Length 1127
RMS Power :0x05
Adaptive :0x01

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
ctor

Freq Llevel Limit Line Level Factor Loss Remark

Wiz dBuV/m @B dB/m 8 a8 cm  deg

1 7987.00 86.95 -8.28 95.23 72.56 37.35 16.22 39.18 460 314 Peak
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Pre-located worst frequency Plots

Mode 17

Mode 18

Data: 1

Date: 20240320

PEAK_POWER|

) e R—

500 7600 7700,

Site
Condition

Detector
Project
Channel
Modulation
Config

STS Nums
Payload Length
RMS Power
Adaptive

Freq Level
Wz dBuV/m

1 7986.00 84.64 -

7800, 7900 8000 6100 6200 8300, 8400 8500
Frequency (MHz)

:03CH20-HY

:PEAK_POWER 3m 9120b_02360_231030 VERTICAL

+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec

+Peak
:412915
1CHY

: HPRF27
i1

2

127
:0x05
:0x01

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

d8 dBuV/m dBuwV dB/m  d8  dB  cm  deg

10.59 95.23 70.26 37.34 16.22 39.18 409 327 Peak

Data: 1

Date: 20240320

PEAK_POWER|

1
iy ] /\/V/\/k S mmw

500 7600 7700,

Site
Condition

Detector
Project
Channel
Modulation
Config

STS Nums
Payload Length
RMS Power
Adaptive

Freq Level

Wz dBuV/m

1 7982.00 83.82 -

7800, 7900 8000 6100 6200 8300, 8400 8500
Frequency (MHz)

:03CH20-HY

:PEAK_POWER 3m 9120b_02360_231030 VERTICAL

+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec

+Peak
:412915
1CHY

: HPRF27
i3

2

0
:0x05
:0x01

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

d8 dBuV/m dBuwV dB/m  d8  dB  cm  deg

11.41 95.23 69.44 37.33 16.22 39.17 400 320 Peak
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3.5

Radiated Emissions

3.5.1 Radiated Emissions Limit

Radiated Emissions below 960MHz and Emissions from Digital Circuitry Limit

Frequency Range (MHz)| Field Strength (uV/m) |Field Strength (dBuV/m)| Measure Distance (m)
0.009~0.490 2400/F(kHz) 48.5-13.8 300
0.490~1.705 24000/F(kHz) 33.8-23 30

1.705~30.0 30 29 30
30~88 100 40 3
88~216 150 435 3

216~960 200 46 3
Above 960 500 54 3

Note 1: Test distance for frequencies at or above 30 MHz, measurements may be performed at a distance

other than the limit distance provided they are not performed in the near field and the emissions to
be measured can be detected by the measurement equipment. When performing measurements at
a distance other than that specified, the results shall be extrapolated to the specified distance using
an extrapolation factor of 20 dB/decade (inverse of linear distance for field-strength measurements,
inverse of linear distance-squared for power-density measurements).

Note 2: Test distance for frequencies at below 30 MHz, measurements may be performed at a distance

closer than the EUT limit distance; however, an attempt should be made to avoid making
measurements in the near field. When performing measurements below 30 MHz at a closer distance
than the limit distance, the results shall be extrapolated to the specified distance by either making
measurements at a minimum of two or more distances on at least one radial to determine the proper
extrapolation factor or by using the square of an inverse linear distance extrapolation factor (40
dB/decade). The test report shall specify the extrapolation method used to determine compliance of
the EUT.

Radiated Emissions above 960MHz Limit

Frequency Range (MHz) EIRP (dBm), RBW = 1MHz
960-1610 -75.3
1610-1990 -63.3
1990-3100 -61.3

3100-10600 -41.3
Above 10600 -61.3

Note: Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

Radiated Emissions in GPS Bands Limit

Frequency Range (MHz) EIRP (dBm), RBW 2 1kHz
1164-1240 -85.3
1559-1610 -85.3

Note E (dBuv/m) = EIRP (dBm) + 95.23, example, E(dBuV/m) =-85.3 + 95.23 = 9.93dBuV/m
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3.5.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.5.3 Test Procedures

Test Method for Radiated Emissions above 960MHz

[l Radiated Emissions above 960MHz

I Refer as ANSI C63.10, clause 10.3.1 for radiated measurement procedure testing.

B Refer as ANSI C63.10, clause 10.3.2 for measurement distance is 3m. In some cases, it may be
necessary to measure the radiated UWB emissions at a closer distance to obtain enough signal
and margin to overcome the measurement system noise floor. Distance extrapolation factor = 20
log (test distance [X m]/specific distance [3 m]) (dB)

B Refer as ANSI C63.10, clause 10.3.4 for rms detector procedure testing.

B Refer as ANSI C63.10, clause 10.3.7 for evaluating AVG-PSD (RBW=1MH2z).

I Refer as ANSI C63.10, clause 10.3.10 for evaluating AVG-PSD in GPS Band (RBW=2=1kHz).

[l For radiated measurement.

B Refer as ANSI C63.10, clause 10.3.8 following eirp can be used radiated test configuration.

B Refer as ANSI C63.10, clause 10.3.9 following eirp can be directly determined using the field
strength.

Test Method for Radiated Emissions below 960MHz and Emissions from Digital Circuitry

B Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. When performing measurements at a distance other than that specified, the results shall be
extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of linear
distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements) for above 30MHz-960MHz; 40dB/decade for frequency below 30MHz.

Il For the transmitter unwanted emissions shall be measured using following options below:

Il Refer as ANSI C63.10, clause 4.1.4 Detector functions and selection of bandwidth

[0 Refer as ANSI C63.10, clause 4.1.4.2.4 average value of pulsed emissions. Adjusted by a “duty
cycle correction factor”, derived from 20log (dwell time/100 ms). Average emission = peak
emission + 20 log (duty cycle).

B Refer as ANSI C63.10, clause 4.1.4.2.2 measurement procedure peak limit.

Il Forradiated measurement.

I Refer as ANSI C63.10, clause 6.4 for radiated emissions below 30 MHz and test distance is 3m.

I Refer as ANSI C63.10, clause 6.5 for radiated emissions 30 MHz to 1 GHz and test distance is 3m.

I Refer as ANSI C63.10, clause 6.6 for radiated emissions above 1 GHz and test distance is 3m.

B If the noise floor can’t meet the limit, the test distance will be shorten and described in the report.

B Anyunwanted emissions level shall not exceed the fundamental emission level.
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3.5.4 Test Setup

Radiated Emissions below 30MHz

l | R Antenna

- 3m |

Metal Full Soldered Ground Plane

.

Spectrum Analyzer ! Receiver

Radiated Emissions from 30MHz to 960 MHz and Emissions from Digital Circuitry

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

Radiated Emissions from 960 MHz to 1GHz

HX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer | Receiver
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Radiated Emissions from 1GHz to 1.61 GHz

RX Antenna

Metal Full Soldered Ground Plane

Io

Spectrum Analyzer / Receiver

Radiated Emissions from 1.61 GHz to 10.60 GHz

RX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver
TEL : 886-3-327-0868 Page Number 1 32 of 60
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Radiated Emissions from 10.60 GHz to 18GHz

RX Antenna

Metal Full Soldered Ground Plane

=

Spectrum Analyzer / Receiver

Radiated Emissions above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

=P

Spectrum Analyzer / Receiver

Note 1: Magnetic field tests shall be performed in the frequency range of 9 kHz to 30 MHz using a calibrated
loop antenna. Electric field tests shall be performed in the frequency range of 30 MHz to 1000 MHz using a
calibrated bi-log antenna and the frequency range of 1 GHz to 40 GHz using a calibrated horn antenna.

Note 2: If test distance other than 3m is used, the used test distance will be recorded in test result.

3.5.5Radiated Emissions (Below 30MHz)

All amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible
value has no need to be reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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3.5.6 Average Power Spectral Density

Test | Frequency | Emission Level | Emission Limit | Emission Limit | Margin Pol
mode (MH2) (dBuV/m) (dBm/MHz) (dBuV/m) @) | R | v
1 6508 52.19 -41.3 53.93 -1.74 Pass \Y
2 6490 51.51 -41.3 53.93 -2.42 Pass \%
3 6416 52.56 -41.3 53.93 -1.37 Pass \%
4 6490 50.29 -41.3 53.93 -3.64 Pass \%
5 6414 53.89 -41.3 53.93 -0.04 Pass \%
6 6414 52.02 -41.3 53.93 -1.91 Pass \%
7 6413 51.87 -41.3 53.93 -2.06 Pass \%
8 6420 51.91 -41.3 53.93 -2.02 Pass \%
9 6420 52.56 -41.3 53.93 -1.37 Pass \%
10 7987 52.80 -41.3 53.93 -1.13 Pass \%
11 7987 52.09 -41.3 53.93 -1.84 Pass \%
12 7987 52.68 -41.3 53.93 -1.25 Pass \%
13 8063 51.43 -41.3 53.93 -2.50 Pass \%
14 7777 53.74 -41.3 53.93 -0.19 Pass \%
15 7780 53.16 -41.3 53.93 -0.77 Pass \%
16 7979 53.07 -41.3 53.93 -0.86 Pass \%
17 7979 52.65 -41.3 53.93 -1.28 Pass \%
18 7974 53.50 -41.3 53.93 -0.43 Pass \%
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Radiated Emissions (Fundamental)

Operating Function

Adapter Mode

Polarization

Test Distance

3m

Mode 1

Mode 2

Data: 1
) (@Buvim)

Date: 2024.03.27

Foc_uwe_taN|

000 6100 6200,

Condition

Detector

Modulation
Config

STS Nums
Payload Length
RMS Power
Adaptive

Freq Level
Wiz dBuV/m

1 6508.00 52.19

5300 640 6600 6700 6800 6900, 7000
Frequency (WHz)
03CH20-HY

+ FCC_UWB_HAND 3m 9120D_02360_231030 VERTICAL
RBW:1000000KHz VBW:3000.000KHz SWT:1000sec

Average
:412915
s
+BPRFD
20
1127

10x0C

+0x01

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Linit Line Level Factor Loss Factor Remark

4 BV/m BV B/m B @B cm deg

174 53.93 40.20 35.42 14.58 38.01  ---  --- Average

Data: 1
1 (g8

Date: 2024.03.27

92|
o517
78
14

574

FCC_UWB_HAND

s00]
23| 74

28|
24
a3

74

e A

S -

000 6100, 6200,
Site
Condition

Detector
Project
Channel
Modulation
Config

Payload Length
RIS Power
Adaptive
Freq
Mz dBuV/m

1 6490.00 S1.51

300 6400 6500 6600 6700 6300, 6900. 7000
Frequency (MHz)

+03CH20-HY

+FCC_UWB_HAND 3m 91200_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

+ Average
:412915
]
BPRFIO
0
-0
127
:0x0C
:0x01

Linit ReadAntenna Cable Preamp A/Pos T/Pos
Line Level Factor Loss Factor Remark

@B dBuV/m dBWV  dB/m B dB  cm deg

2.42 53.93 39.64 35.32 14.55 38.0  ---  --- Average

Mode 3

Mode 4

A (@Buvim)

Date: 2024.03.27

929

Fec_uwe_HaN|

000 6100, 6200,

Site
Condition

Detector
Project
Channel
Modulation
Config
STS Nums
payload Length
RMS Power
Adaptive
Freg Level

Wz dBuV/m

1 6416.00 52.56

5300, 640 5700, Go00. 6900, 7000

5500 6600,
Frequency (WHz)
+03CH20-HY

+ FCC_UWB_HAND 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

+ Average
:412915
scHs
BPRF9
it

1
127
0x0C

:0x01

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Linit Line Level Factor Loss Factor Remark

4 BV/m BV B/m B @B cm deg

137 53.93 41.16 34.93 14.45 37.98 --- Average

Data: 1
1 (g8

Date: 2024.03.27

FCC_UWB_HAND

429 / /

e

000 6100, 6200,

Site
Condition

Detector
Project
Channel
Modulation
Config

STS Nums.
Payload Length
RIS Power
Adaptive

Freq Level

Wiz dBuV/m

1 6490.00 50.29

300 6400 6500 6600 6700 6300, 6900. 7000
Frequency (MHz)

+03CH20-HY

+ FCC_UWB_HAND 3m 91200_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

+ Average
:412915

CHD
+BPRFIO
i1

1

127

:0x0C
:0x01

Linit ReadAntenna Cable Preamp A/Pos T/Pos
Line Level Factor Loss Factor Remark

@B dBuV/m B  d8/m @B B cm  deg

3.64 53.93 38.42 35.32 14.55 38.00 - Average
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Radiated Emissions (Fundamental)

Operating Function

Adapter Mode

Polarization

Test Distance

3m

Mode 5

Mode 6

Date: 2024.03.12

1 Fec_uwe_ Han|

N

000 6100 6200,

Condition

Detector

Modulation
Config

STS Nums
Payload Length
RMS Power
Adaptive

Freq Level
Wiz dBuV/m

1 6414.00 53.89

5300, 640 600, 6700 6800 6900 7000

55006

Frequency (WHz)
03CH20-HY

+ FCC_UWB_HAND 3m 9120D_02360_231030 VERTICAL
RBW:1000000KHz VBW:3000.000KHz SWT:1000sec

Average

:412915

s

BPRFO

3

i1

‘0

10x0C

+0x01

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor

Remark

4 BV/m BV B/m B @B cm deg

0.04 53.93 42.49 34.93 14.45 37.98  ---  --- Average

Data: 1
1 (g8

Date: 2024.03.27

FCC_UWB_HAND

- S S R N et
“ T N

000 6100, 6200,
Site
Condition

Detector
Project
Channel
Modulation
Config

Payload Length
RIS Power
Adaptive
Freq
Mz dBuV/m

1 6414.00 52.02

0
:0x0C
:0x01

600 6700, 6800 6900. 7000

6300 6400 6500,
Frequency (MHz)

+03CH20-HY
+FCC_UWB_HAND 3m 91200_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

+ Average
:412915
]

BPRFIO

i3

Linit ReadAntenna Cable Preamp A/Pos T/Pos
oss Factor

Line Level Factor Loss Fa Remark

@B dBuV/m dBWV  dB/m B dB  cm deg

1.91 53.93 40.62 34.93 14.45 37.98  ---  --- Average

Mode 7

Mode 8

A (@Buvim)

Date: 2024.03.27

929

Fec_uwe_HaN|

000 6100, 6200,

Site
Condition

Detector
Project
Channel
Modulation
Config
STS Nums
payload Length
RMS Power
Adaptive
Freg Level

Wz dBuV/m

1 e413.00 51.87

5300, 640 5700, Go00. 6900, 7000

5500 6600,
Frequency (WHz)
+03CH20-HY

+ FCC_UWB_HAND 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

+ Average
:412915
scHs
HPRF27
20
20
1127
oxoc
:0x01

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark

4 BV/m BV B/m B @B cm deg

206 53.93 40.47 34.93 14.45 37.98 --- Average

Data: 1
1 (g8

Date: 2024.03.27

92|
o517
785
714

574

FCC_UWB_HAND

s00]

B
28
214
a3

22 / S -

000 6100, 6200,

Site
Condition

Detector
Project
Channel
Modulation
Config
STS Nums.
Payload Length
RIS Power
Adaptive
Freq Level

Wiz dBuV/m

1 642000 51.91

300 6400 6500 6600 6700 6300, 6900. 7000
Frequency (MHz)

+03CH20-HY

+ FCC_UWB_HAND 3m 91200_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

+ Average
:412915

CHD
HPRF27
B

2

127

:0x0C
:0x01

Linit ReadAntenna Cable Preamp A/Pos T/Pos
Line Level Factor Loss Factor Remark

@B dBuV/m B  d8/m @B B cm  deg

2.02 53.93 40.50 34.94 14.46 37.99 - Average
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Radiated Emissions (Fundamental)

Operating Function

Adapter Mode

Polarization

Y

Test Distance

3m

Mode 9

Mode 10

1 7987.00 52.09

184 53.93 37.70 37.35 16.22 39.18  ---  --- Average

1 7987.00 S52.68

- -
savm p—— [
o o
051 o
4 n
" "
a I _— a4
500 B o “‘v««w”\ s00] S N
,
a2 / - al | BN
ssre ke — o —
4 4
4 nd
g ]
m by
W T W A
oy o oy ot
03CH20-HY Site :03CH20-HY
Condition : FCC_UWB_HAND 3m 9120D_02360_231030 VERTICAL Condition : FCC_UWB_HAND 3m 9120D_02360_231030 VERTICAL
RBWHI000000K VEW-1000.000K+ 2 SWTL000se RBWHO00000KH2 VEW-1000.000KH 12 SWT1000sec
Detector Average Detector : Average
Project 1412915 Project : 412915
Channel CH5 Channel 1 CH9
‘Modulation < HPRF27 Modulation BPRF9
Config i3 Config 0
STS Nums 12 STS =0
Payload Length 0 Payload Length 1127
RS Power foxoc RikS Power Coxs
Adaptive $0x01 Adaptive. :0x01
vee. Lintt  Readdtemna Cabls Preamp AfPos T/Pos "' Lintt  Redhntemma Cable Preamp AfFos T/Pos
Freq Level Lisie Line Lovel Foceon Lons Foceon Remark frea © Uine Loved Factor tose Facton Remark
Wiz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  cm  deg Wiz dBuV/m B dBuv/m dBuV dB/m  dB  dB  cm  deg
1 G000 5256 -7 5.9 415 394 1046 799 - - Aversge 1 e S 13 5.9 WAL WIS 6.2 BB e -on Aversge
- et
i —— [——
o o
o1 -
iy 7
4 n
o o)
o I —_— a4
g w
429 42.9| / -\/"\
i s s — 1 R N —
] s ——
4 4
4 nd
g ]
p y
N WWUN e T W S A
. oy o
Site :03CH20-HY Site :03CH20-HY
Conditon {FEC UWB. HAND 3m 5120D_02360_231030 VERTICAL Conditon FCC_UWB. HAND 3m 9120D_02360_231030 VERTICAL
RBWHI000000KH: VEW-1000.000K+ 3 SWT1000sec RBWHO00000KH: VEW-1000.000KH 12 SWT1000sec
Detector : Average Detector : Average
Project 1412915 Project :412915
Channel 1CH9 Channel 1 CH9
‘Modulation BPRF10 Modulation : BPRF9
Config 0 Config i1
S5 Rums ‘0 475 Nums a
Payload Length 127 Payload Length 1127
RN Power ox05 S Power (om0
Adaptive £ 0x01 Adaptive. :0x01
vee. Lintt Readdatemna Cobls Preomp AfPos T/Pos Linit Readhrtenna Coble Presmp AfPos T/Pos
freq Level Lisie Line Lovel Foceor Lons Foceon Remak frea Une. Lovel Fockor Lons Factor Remark
Wiz dBV/m  dB dBuV/m dBuV dB/m  dB B  cm  deg Wiz dBuV/m B dBuV/m dBV dB/m  dB  dB  cm  deg

1.25 53.93 38.29 37.35 16.22 39.18  ---  --- Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412915I

Radiated Emissions (Fundamental)

Operating Function

Adapter Mode

Polarization

\Y,

Test Distance

3m

Mode 13

Mode 14

Data: 1
) (@Buvim)

Date: 2024.03.27

Foc_uwe_taN|

504 S vy 0 S E—
T \

e N —

500 7600 7700,

Condition

Detector

Modulation
Config

STS Nums
Payload Length
RMS Power
Adaptive

Freq Level
Wiz dBuV/m

1 8063.00 51.43

7800 7900 G000 B100. 6200 8300 8400, 8500
Frequency (WHz)
03CH20-HY
+ FCC_UWB_HAND 3m 9120D_02360_231030 VERTICAL
RBW:1000000KHz VBW:3000.000KHz SWT:1000sec

Average

:412915

cHo

BPRFIO

1

1

127

1005

+0x01

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor

Remark

4 BV/m BV B/m B @B cm deg

250 53.93 37.17 37.25 16.25 39.24  ---  --- Average

Dataz4
1 (g8

Date: 2024.03.12

FCC_UWB_HAND

1
e

2L

—

500 7600,
Site
Condition

Detector
Project
Channel
Modulation
Config

Payload Length
RIS Power
Adaptive

Freq

7700,

Level

Wiz dBuV/m

1 777700 53.78

7800 7900 8000 6100 6200 8300 6400. 6500
Frequency (MHz)

+03CH20-HY

+FCC_UWB_HAND 3m 91200_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

+ Average

:412915

< CHo

BPRF9

i3

0

:0x05

:0x01

Linit ReadAntenna Cable Preamp A/Pos T/Pos
oss Factor

Line Level Factor Loss Fa Remark

@B dBuV/m dBWV  dB/m B dB  cm deg

0.19 53.93 39.81 36.9 15.97 39.00 - Average

Mode 15

Mode 16

A (@Buvim)

Date: 2024.03.28

929

Fec_uwe_HaN|

i

N

e

500 7600 7700,

Site
Condition

Detector
Project
Channel
Modulation
Config
STS Nums
payload Length
RMS Power
Adaptive
Freg Level

Wz dBuV/m

1 7780.00 53.16

500, 7900 6000 8100 8200 6300 G400 8500
Frequency (WHz)

+03CH20-HY

+ FCC_UWB_HAND 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

+ Average
+412915

tCHo.
BPRFI0
i3

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark

4 BV/m BV B/m B @B cm deg

-0.77 53.93 39.21 36.98 15.97 39.00 --- Average

Data: 1
1 (g8

Date: 2024.03.29

92|
o517
785
714

574

FCC_UWB_HAND

s00]

7
28
214
a3

429 L//

e ————

500 7600,

Site
Condition

Detector
Project
Channel
Modulation
Config

STS Nums.
Payload Length
RIS Power
Adaptive

Freq

7700,

Level

Wiz dBuV/m

1 7979.00 53.07

7800 7900 8000 6100 6200 8300, 6400. 6500
Frequency (WHz)

+03CH20-HY

+ FCC_UWB_HAND 3m 91200_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

+ Average
:412915

< CHo
HPRF27
0

0

127

:0x05
:0x01

Linit ReadAntenna Cable Preamp A/Pos T/Pos
Line Level Factor Loss Factor Remark

@B dBuV/m B  d8/m @B B cm  deg

-0.86 53.93 38.71 37.32 16.21 39.17 - Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412915I

Radiated Emissions (Fundamental)

Operating Function

Adapter Mode

Polarization

Y

Test Distance

3m

Mode 17

Mode 18

) (@Buvim)

Date: 2024.03.29

Foc_uwe_taN|

o =
429 /4\

[

\Aw—v»'\,«\\
R

500 7600 7700, 7800, 7900
[

03CH20-HY

000 8100 6200 8300 8400, 8500
requency (WHz)

ite

Condition +FCC_UWB_HAND 3m 91200_02360_231030 VERTICAL
RBW:1000000KHzZ VBW:3000.000KHz SWT:1000sec

Detector Average

Project $412915

Channel cHo

Modulation HPRF27

Config B

STS Nums i2

Payload Length 127

RMS Power 0x05

Adaptive +0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Level Limit Line L

Wiz dBuV/m  dB dBuV/m

1 7979.00 52.65 -1.28 53.93 3

evel Factor  Loss Factor Remark

BN dB/m 9 B deg

8.29 3732 16.21 39.17 --- Average

Date: 2024.03.29

FCC_UWB_HAND

504 e e e

N |

500 7600 7700,

Condition

Detector
Project
Channel
Modulation
Config

STS Nums
Payload Length
RIS Power
Adaptive

Freq Level

Wiz dBuV/m

1 7974.00 53.50

7800 7900 8000 6100 6200 8300 6400. 6500
Frequency (MHz)

+03CH20-HY

+FCC_UWB_HAND 3m 91200_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

+ Average
:412915

< CHo

HPRF27

i3

2

0

:0x05

:0x01

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

@B dBuV/m dBWV  dB/m B dB  cm deg

0.43 53.93 39.16 37.30 16.21 39.17 - Average
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3.5.7 Radiated Emissions (30MHz — 1GHz)

CHO5 Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 5 Polarization H
Operating Function Adapter Mode Test Distance 3m
80 Level {dBuV/m) Date: 2024-04-11
743
68.6
62.9
571 ap

51.4) r
45.7]

40.0 —

343 5

PR R Pt
28.6

229 -

171
11.4]
5.7

30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)

Site 1 03CH20-HY

Condition : QP 3m LF_55606_231020_200 HORIZONTAL

: RBW:120.000KHz VBW:300.000KHz SWT:0.500sec

Detector : Peak

Project 1412915
Channel 1 CHS
Modulation : BPRF9
Config 13
5TS Nums 01
Payload Length 10
RMS Power 1 0x0C
Adaptive 1 0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 38.17 24.73 -15.27 48.88 34.18 24.92 1.e8 35.59 --- --- Peak B8.30 .00
2 le4.46 21.74 -21.76 43.50 38.51 16.72 1.93 35.50@ --- --- Peak 9.88 0.00
3 178.75 23.84 -19.86 43.50 41.22 15.22 2.48 35.37 --- --- Peak 8.89 ©.00
4 560.88 29.16 -16.84 46.88 32.70 26.34 4.29 34.36 --- --- Peak 8.19 0.e8
5 760.8@ 33.25 -12.75 46.00 33.43 28.31 4.95 33.63 --- --- Peak 2.19 0.e0
6 944.88 35.27 -18.73 46.00 32.88 30.52 5.48 33.00 --- --- Peak ©8.27 ©.00

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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CHO5 Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 5 Polarization \%
Operating Function Adapter Mode Test Distance 3m
80 Level (dBuVim) Date: 2024-04-11
743
68.6
62.9
571

aQp

51.4
45.7|
40.0

343 5

286
229 3
171
11.4|

5.7

30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Site 1 03CH20-HY
Condition 1 QP 3m LF_55606_231020_200 VERTICAL
: RBW:120.000KHz VBW:300.000KHz SWT:0.500sec

Detector : Peak

Project 1412915
Channel 1 CH5
Modulation : BPRF9
Config 13
S5T5 Nums 01
Payload Length 10
RMS Power 1 Ox0C
Adaptive 1 0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 38.17 24.33 -15.67 40.800 33.7¢ 24.92 1.8@ 35.59 --- --- Peak 8.3 0.00
2 55.84 23.15 -16.85 4@.@@ 44.44 12.79 1.41 35.57 --- --- Peak ©.08 ©.00
3 179.77 21.87 -22.43 43.50 38.78 15.16 2.49 35.37 --- --- Peak 8.09 0.00
4 582.40 29.37 -16.63 46.80 33.25 25.82 4.37 34.27 --- --- Peak 9.20 0.e0
5 788.0@ 32.82 -13.18 46.00 33.0@ 28.10 5.83 33.51 --- --- Peak 9.20 0.00
6 956.0@ 35.59 -10.41 46.80 31.77 38.98 5.52 32.95 --- --- Peak .27 0.00

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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FCC RADIO TEST REPORT Report No. : FR412915I

CHO09 Radiated Emissions (30MHz — 1GHz)

Test Mode

Mode 14

Polarization

H

Operating Function

Adapter Mode

Test Distance

3m

Level {dBuV/m)

Date: 2024-04-11

30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Site : 03CH20-HY
Condition : QP 3m LF_B5606_231020_200 HORIZONTAL
: RBW:120.000KHz VBW:300.000KHz SWT:0.500sec
Detector : Peak
Project 1412915
Channel < CH9
Medulation : BPRF9
Config 13
5TS Nums i1
Payload Length 10
RMS Power : 0x05
Adaptive : 0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 31.82 24.59 -15.41 48.80 34.43 24.45 1.82 35.59 --- --- Peak 8.28 0.00
2 106.58 21.69 -21.81 43.50 38.26 16.980 1.94 35.50 --- --- Peak 8.9 ©.00
3 178.87 24.16 -19.34 43.50 41.78 15.26 2.48 35.37 --- --- Peak 9.09 ©.00
4 564.80 29.49 -16.51 46.80 33.60 26.35 4.30 34.35 --- --- Peak 8.19 ©.00
5 829.60 34.08 -11.92 46.80 33.79 28.33 5.13 33.42 --- --- Peak 9.25 0.00
6 952.88 35.89 -18.11 46.80 32.21 36.87 5.51 32.97 --- --- Peak 8.27 0.00

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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CHO09 Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 14 Polarization V

Operating Function Adapter Mode Test Distance 3m

Level (dBuV/m) Date: 2024-04-11

80
T4.3
68.6
62.9
571

QP
51.4)

45.7|
40.0

34.3 i

28.6
229
174
11.4]

5.7]

30 100. 200. 300. 400, 500. 600, T00. 800, 900. 1000
Frequency (MHz)
Site : 03CH20-HY
Condition : QP 3m LF_b5606_231020_200 VERTICAL
: RBW:120.000KHz VBW:300.000KHz SWT:0500sec

Detector : Peak

Project 1412915
Channel 1 CH9
Medulation : BPRF9
Config 13
5T5 Nums 01
Payload Length 10
RMS Power : 0x05
Adaptive : 0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 34.76 24.39 -15.61 40.88 36.88 22.64 1.89 35.58 --- --- Peak B8.16 8.08
2 55.16 23.82 -16.18 40.00 44.99 12,92 1.40 35.57 --- --- Peak 2.88 ©.00
3 179.77 22.74 -20.76 43.58 48.37 15.16 2.49 35.37 --- --- Peak 8.69 ©.00
4 784.88 31.75 -14.25 46.88 34.88 26.66 4.77 33.93 --- --- Peak 8.17 8.08
5 829.60 34.01 -11.99 46.00 33.72 28.33 5.13 33.42 --- --- Peak 8.25 ©.e0
6 952.80 35.93 -10.87 46.00 32.25 38.87 5.51 32.97 --- --- Peak 8.27 ©.00

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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3.5.8 Radiated Emissions (960MHz — 18GHz)

CHO5 Radiated Emissions (960MHz — 18GHz)

Test Mode Mode 5 Polarization H

Operating Function Adapter Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

. Level {dBuVim) Date: 2024-04-10
557
51.4 5
474
429
38.6)
4.3 FCC_UWB _HAND
— 4
30.0 3
257 M
214 2
171
12.9)
8.6
4.3
0960 3000. 5000. To00. 9000. 11000. 13000. 15000. 17000.18000
Frequency (MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_HAND 3m 9120D_02360_231030 HORIZONTAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:7 500sec

Detector 1 Average

Project 1 412915
Channel 1 €H5
Modulation : BPRF9
Config 13
5TS Nums 01
Payload Length 0
RMS Power 1 0x0C
Adaptive 1 0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 982.72 16.89 -3.84 19.93 28.78 30.60 5.68 32.82 --- --- Average 8.29 -15.56
2 1158.68 18.64 -1.29 19.93 31.91 25.87 6.18 35.7@ --- --- Average -9.54 @.99
3 1959.98 27.67 -4.26 31.93 29.74 26.16 7.86 36.09 --- --- Average 6.00 @.00
4 3e41.17 38.58 -3.35 33.93 27.84 29.76 9.91 36.13 --- --- Average 6.00 @.00
5 6347.56 48.91 -5.82 53.93 37.91 34.59 14.38 37.97 --- --- Average 6.00 @.00
6 17992.68 38.96 -2.97 33.93 25.87 42.46 24.57 45.58 --- --- Average -15.56 @.00

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:

- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)
Example: Distance extrapolation factor = 20log (0.5m/3m) = -15.56 (dB)
Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) + Aux 2 Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
Example: Corrected Reading: 30.60 (dB/m) + 5.60 (dB) + 28.78 (dBuV) — 32.82 (dB) + 0.29
dB + (-15.56) (dB) = 16.89 (dBuV/m)
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CHO5 Radiated Emissions (960MHz — 18GHz)

Test Mode Mode 5 Polarization V

Operating Function Adapter Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

=pLevel (dBuVim) Date: 2024-04-10
55.7| £
51.4
471
42.9
. [
4.3 FCC_UWB HAND
| b
30.0 5
25.7)
214 3
171
12.9)
8.6
4.3
0960 3000. 5000, T000. 9000. 11000, 13000. 15000. 17000.18000
Frequency (MHz)
Site : 03CH20-HY
Condition : FCC_UWB_HAND 3m 9120D_02360_231030 VERTICAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:7.500sec

Detector 1 Average
Project 1 412915
Channel 1 CH5
Modulation : BPRF9
Config :3
5T5 Nums 1
Payload Length 10
RMS Power 1 0x0C
Adaptive 1 0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB

977.68 16.99 -2.94 19.93 28.78 38.74 5.59 32.85
1158.68 18.7@ -1.23 19.93 31.97 25.87 6.18 35.78@
1959.6@8 27.8@ -4.13 31.93 29.87 26.16 7.86 36.89

1 29 -
2

3

4 3047.83 30.68 -3.25 33.93 27.18 29.79 9.93 36.14

5

6

54
ee
ee
ee
56

s

OO OO ®.WN

56
[z}
00
00
e
e

--- Average
--- Average
--- Average
--- Average
--- Average
--- Average

6415.8@ 53.35 -8.58 53.93 41.95 34.93 14.45 37.98
1seee.ea 30.92 -3.81 33.93 25.00 42.50 24.57 45.59

Moo 0®

-

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

«  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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CHO09 Radiated Emissions (960MHz — 18GHz)

Test Mode Mode 14 Polarization H

Operating Function Adapter Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

~oLevel (dBuVim) Date: 2024-04-11
55.7|
51.4
471 5
42.9 Lw
38.6
4.3 FCC_UWB HAND
| 4
30.0 5
25.7)
214 2
171
12.9)
8.6
4.3
GSEU 3000. 5000. 7o00. 9000. 11000. 13000. 15000. 17000.18000
Frequency (MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_HAND 3m 9120D_02360_231030 HORIZONTAL

: RBW:1000.000KHz VBW!:3000.000KHz SWT:7.500sec

Detector : Average

Project 1 412915
Channel 1 CH9
Modulation : BPRF9
Config 13
STS Nums 11
Payload Length 10
RMS Power : Ox05
Adaptive 1 0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 984.48 16.89 -3.84 19.93 28.77 3@0.59 5.61 32.81 --- -- Average 8.29 -15.56
2 1157.38 18.70 -1.23 19.93 31.98 25.87 6.09 35.70 --- -- Average 9.54 9.00
3 1958.46 27.78 -4.15 31.93 29.86 26.15 7.86 36.09 --- -- Average 6.0e @.00
4 3e42.28 38.7@ -3.23 33.93 27.15 29.77 9.91 36.13 --- -- Average 6.0e @.00
5 8650.00 46.84 -7.89 53.93 31.72 37.3@0 16.25 39.23 --- -- Average 6.00 @.00
6 17976.48 38.85 -3.88 33.93 25.1@ 42.32 24.55 45.56 --- -- Average -15.56 @.00

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

«  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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CHO09 Radiated Emissions (960MHz — 18GHz)

Test Mode Mode 14 Polarization V

Operating Function Adapter Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

nLevel (dBuVim) Date: 2024-04-11
557 :
51.4
471
42.9
38.6)
34.3) FCC_UWB_HAND
. i W
25.7|
214 2
171
12.9)
8.6
4.3
0960 3000. 5000. 7000. 9000. 11000. 13000. 15000. 17000.18000
Frequency (MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_HAND 3m 91200_02360_231030 VERTICAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:7.500sec

Detector 1 Average
Project 1 412915
Channel 1 CH9
Modulation : BPRF9
Config :3
STS Nums 11
Payload Length 10
RMS Power : Ox05
Adaptive 1 0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux Aux?2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB

98@.e4 17.88 -2.85 19.93 29.0@ 30.59 5.60 32.84
1158.68 18.68 -1.25 19.93 31.95 25.87 6.18 35.7@
1954.28 27.87 -4.86 31.93 29.98 26.13 7.85 36.89

1 29 -
2

3

4 3042.28 38.71 -3.22 33.93 27.16 29.77 9.91 36.13

5

6

54
ee
oo
oo
56

-

OO OO0

56
e
e
Qe
Qe
22}

-- Average
-- Average
-- Average
-- Average
-- Average
-- Average

7780.0@ 53.69 -8.24 53.93 39.74 36.98 15.97 39.00
1seee.ea 30.89 -3.84 33.93 24.97 42.50 24.57 45.59

Moo owo

.

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuVv/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412915I

3.5.9 Radiated Emissions (1164MHz — 1240MHz)

CHO5 Radiated Emissions (1164MHz — 1240MHz)

Test Mode

Mode 5

Polarization

H

Operating Function

Adapter Mode

Test Distance

3m

Level (dBuV/m) Date: 2024-04-10

60
52.9
45.7]
38.6
3.4
243
171
100 UWB_GPS
29 T
i AR e Aottt A 4 At o " il Mg oo
4.3 he ¥ TR F T
1.4
-18.6
-25.7]
-32.9
4{31164 170, 1180. 1190, 1200. 1210. 1220. 1230. 1240
Frequency (MHz)
Site 1 03CH20-HY
Condition :UWB_6PS 3m 91200_02360_231030 HORIZONTAL
: RBW:1.000KHz VBW:3.000KHz 5WT:40.000sec
Detector : Peak
Project 1412915
Channel 1 Chb
Modulation : BPRF9
Config 13
5TS Nums 01
Payload Length :0
RMS Power 1 0x0C
Adaptive : Ox01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1168.41 -8.58 -18.51 9.93 3.18 25.83 6.12 35.71 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) =-85.3 + 95.23 = 9.93dBuV/m.
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FCC RADIO

SPORTON LAB.

TEST REPORT

Report No. : FR412915I

CHO5 Radiated Emissions (1164MHz — 1240MHz)

Test Mode

Mode 5

Polarization \/

Operating Function

Adapter Mode

Test Distance 3m

Level (dBuV/m)

Date: 2024-04-10

60
52.9
45.7]
38.6
.4
243
171
100 UWB_GPS
29 T
Pt R s Ve e O O Y OO O e Dt s i
-11.4]
-18.6
-25.7
-32.9
401164 1170. 1180. 1190. 1200. 1210. 1220. 1230. 1240
Frequency {MHz)
Site : 03CH20-HY
Condition : UWB_6PS 3m 91200_02360_231030 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Detector : Peak
Project : 412915
Channel 1 Chb
Modulation : BPRF9
Config 13
5TS5 Nums 11
Payload Length :0
RMS Power 1 Ox0C
Adaptive : Ox01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1175.48 -0.36 -18.29 9.93 3.41 25.88 6.14 35.71  ---  --- Peak
Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) =-85.3 + 95.23 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT Report No. : FR412915|

CHO09 Radiated Emissions (1164MHz — 1240MHz)

Test Mode Mode 14 Polarization H

Operating Function Adapter Mode Test Distance 3m

&0 Level (dBuV/m) Date: 2024-04-10

52.9
45.7
38.6
314
243
171

10.0 UWB_GPS

29 T

43 Bt e i S L Y IO R WO T 0 OB TR P LI, v bbbl

-11.4

-18.6
-25.7|
-32.9

401164 170. 1180. 1190. 1200. 1210. 1220. 1230. 1240

Frequency (MHz)
Site 1 03CH20-HY
Condition : UWB_GPS 3m 91200_02360_231030 HORTZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec

Detector : Peak

Project 1412915
Channel : Ch9
Modulation : BPRF9
Config 13
5TS Nums 11
Payload Length :0
RMS Power : Ox0b
Adaptive : Ox01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1168.79 -0.44 -18.37 9.93 3.33 25.82 6.12 35.71 - --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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CHO9 Radiated Emissions (1164MHz — 1240MHz)

Test Mode Mode 14 Polarization \/

Operating Function Adapter Mode Test Distance 3m

60 Level (dBuV/im) Date: 20240410

52.9
45.7]
38.6
31.4
243

171
UWB_GPS

10.0

29 T
4I3WWWWMWMWWWWM“WWW
-11.4]
-18.6
-25.7
-329

403164 1170. 1180. 1190. 1200. 1210, 1220. 1230, 1240

Frequency (MHz)
Site 1 03CH20-HY
Condition : UWB_6PS 3m 9120D0_02360_231030 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec

Detector : Peak

Project 1412915
Channel :Ch9
Medulation : BPRF9
Config 13
5TS Nums 01
Payload Length 10
RMS Power : Ox05
Adaptive 1 Ox01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1175.25 -8.52 -18.45 9.93 3.25 25.88 6.14 35.71 - --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) =-85.3 + 95.23 = 9.93dBuV/m.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412915I

3.5.10 Radiated Emissions (1559MHz — 1610MHz)

CHO5 Radiated Emissions (1559MHz — 1610MHz)

Test Mode Mode 5

Polarization

H

Operating Function

Adapter Mode

Test Distance

3m

Level (dBuV/m)

Date: 2024-04-10

60
52.9
45,7
38.6
31.4]
243
174
100 UWB_GPS
29 1
4.3
1.4
-18.6
-25.7]
329
03559 1570. 1580. 1590. 1600. 1610
Frequency (MHz)
Site : 03CH20-HY
Condition : UWB_6PS 3m 9120D_02360_231030 HORIZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Detector : Peak
Project : 412915
Channel : Chb
Modulation : BPRF9
Config 13
5TS Nums 01
Payload Length 10
RMS Power 1 Ox0C
Adaptive 1 Ox01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Lewvel Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1597.2@ -8.85 -18.78 9.93 2.53 25.41 7.16 35.89 --- --- Peak
Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) =-85.3 + 95.23 = 9.93dBuV/m.
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CHO5 Radiated Emissions (1559MHz — 1610MHz)

Test Mode Mode 5 Polarization \%
Operating Function Adapter Mode Test Distance 3m
&0 Level (dBuV/m) Date: 2024-04-10
52.9
45.7]
38.6
31.4]
243
171
100 UWB_GPS
29 1
LA Aottt Moo e b o v A M ot A s Mg s, o i SR st
4.3
-11.4]
-18.6
-25.7]
-32.9
401559 1570. 1580, 1590. 1600. 1610
Frequency {(MHz)
Site 1 03CH20-HY
Condition : UWB_6PS 3m 91200_02360_231030 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Detector : Peak
Project 1412915
Channel 1 Chs
Modulation : BPRF9
Config 13
575 Nums 01
Payload Length 10
RMS Power 1 Ox0C
Adaptive 1 0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1683.37 -8.72 -18.65 9.93 2.65 25.41 7.12 35.9@ --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT

Report No. : FR412915I

CHO09 Radiated Emissions (1559MHz — 1610MHz)

Test Mode

Mode 14

Polarization H

Operating Function

Adapter Mode

Test Distance 3m

60 Level (dBuV/im) Date: 20240410
52.9
45.7|
38.6
3.4
243
174
10.0 UWE_GPS
29 3
T Tt it e Ll s kb L s A i b A AL i i |
4.3
-11.4]
-18.6
-25.7
-32.9
404559 1570, 1580, 1590. 1600. 1610
Frequency {MHz)
Site 1 03CH20-HY
Condition :UWRB_6GPS 3m 91200_02360_231030 HORTZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Detector : Peak
Project 1412915
Channel 1 Ch9
Modulation : BPRF9
Config 13
575 Nums 01
Payload Length 10
RMS Power 1 Ox05
Adaptive : Ox01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1592.38 -1.88 -11.81 9.93 2.38 25.42 7.89 35.89 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) =-85.3 + 95.23 = 9.93dBuV/m.
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CHO09 Radiated Emissions (1559MHz — 1610MHz)

Test Mode Mode 14 Polarization V

Operating Function Adapter Mode Test Distance 3m

60 Level (dBuV/m) Date: 2024-04-10

52.9
45.7
38.6
314
243

171
UWB_GPS

10.0
29 1
4I3WWWMWWWMWNM*WWWWWWM

11.4

186

-25.7]

329

401559 1570, 1580

. 1590, 1600, 1610
Frequency (MHz)

Site 1 03CH20-HY
Condition : UWB_GPS 3m 91200_02360_231030 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec

Detector : Peak

Project 1 412915
Channel :Ch9
Medulation : BPRF9
Config 13
5T5 Nums 01
Payload Length 10
RMS Power 1 0x05
Adaptive : Ox01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuvV dB/m dB dB cm deg
1 1592.86 -8.73 -18.66 9.93 2.66 25.41 7.89 35.89 - --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412915I

3.5.11 Radiated Emissions (18GHz — 40GHz)

CHO5 Radiated Emissions (18GHz — 40GHz)

Test Mode

Mode 5

Polarization

H

Operating Function

Adapter Mode

Test Distance

0.5m

86.99 Level (dBuVim}

Date: 2024-04-11

80.8
T4.5)
68.3
621
55.9
49.7
43.5]
3.3 FCC_UWB_HAND
34 1
249
18.6
124
6.2
0180{]{] 21000. 23000. 25000. 27000. 29000. 31000. 33000. 35000. 37000. 40000
Frequency {MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_HAND 1Im SHF_1224 230710 HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:11.000sec
Detector : Average
Project 1412915
Channel 1 CH5
Modulation : BPRF9
Config 13
5TS Nums 11
Payload Length 10
RMS Power 1 0x0C
Adaptive 1 0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg dB dB
1 39426.68 30.67 -3.26 33.93 47.82 45.75 9.20 56.54 --- --- Average -15.56 ©8.800

Note 1:
Note 2:
Note 3:
Note 4:

Note 5:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Average emission setting: RBW=1MHz; VBW=3MHz.

- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412915I

CHO5 Radiated Emissions (18GHz — 40GHz)

Test Mode

Mode 5

Polarization

Y

Operating Function

Adapter Mode

Test Distance

0.5m

Level (dBuVim}

Date: 2024-04-11

86.90

80.8
74.6
68.3
621
55.9
49.7|
43.5)
3 FCC_UWB_HAND
A 1
249
18.6)
12.4)
6.2
018000 21000. 23000. 25000. 27000. 29000. 31000. 33000. 35000. 37000. 40000
Frequency {MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_HAND 1m SHF_1224 230710 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:11.000sec
Detector : Average
Project 1412915
Channel 1 CH5
Modulation : BPRF9
Config 3
5T5 Nums 01
Payload Length 10
RMS Power 1 0x0C
Adaptive 1 0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg dB dB
1 39426.08 30.78 -3.23 33.93 47.85 45.75 9.28 56.54 --- --- Average -15.56 .00

Note 1:
Note 2:
Note 3:
Note 4.

Note 5:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Average emission setting: RBW=1MHz; VBW=3MHz.

- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)
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CHO09 Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 14 Polarization H
Operating Function Adapter Mode Test Distance 0.5m
s_a_.; Level (dBuVim) Date: 2024-04-11
80.8
T4.6
68.3
621
55.9
49.7]
43.5]

37.3

FCC_UWB_HAND
31 1

24.9
18.6)
12.4]
6.2
018000 21000. 23000. 25000. 27000. 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site 1 03CHZ20-HY
Condition :FCC_UWB_HAND Im SHF_1224_230710 HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:11.000sec
Detector : Average
Project 1412915
Channel 1 CH9
Modulation : BPRF9
Config 3
5T5 Nums 11
Payload Length 10
RMS Power 1 0x05
Adaptive 1 0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 39426.00 30.62 -3.31 33.93 47.77 45.75 9.20 56.54 --- --- Average -15.56 ©.080

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412915I

CHO09 Radiated Emissions (18GHz — 40GHz)

Test Mode

Mode 14

Polarization

Y

Operating Function

Adapter Mode

Test Distance

0.5m

Level (dBuVim}

Date: 2024-04-11

86.99

80.8
T4.5)
68.3)
621
55.9
49.7
43.5
373 FCC_UWB_HAND
a4 1
249
18.6
124
6.2
018{]{]0 21000. 23000, 25000. 27000. 29000. 31000. 33000. 35000. 37000, 40000
Frequency {(MHz)
Site 1 03CH20-HY
Condition 1 FCC_UWB_HAND 1Im SHF_1224_ 230710 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:11.000sec
Detector 1 Average
Project 1412915
Channel 1 CH9
Modulation : BPRF9
Config 13
5TS Nums 11
Payload Length 10
RMS Power 1 0x05
Adaptive 1 0x01
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB
1 39426.6@ 30.81 -3.12 33.93 47.96 45.75 9.20 56.54 --- --- Average -15.56  ©8.00

Note 5:

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)
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SPORTON LAB.
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Report No. : FR412915I

4 Test Equipment and Calibration Data

Instrument Brand Name Model No. Serial No. [Characteristics Calg);gion Test Date Due Date Remark
EZ"C'eT“‘jZ: Keysight | NOO3BA(MXE) | MY54130085 N/A Oct. 06, 2023 llee;)r;.olsl,’zzc())zzr Oct. 05, 2024 (ogggi;(t)i-o:\()
Loop Antenna | Ro10e & HFH2-Z2 100488 | 9 kHz~30 MHz | Sep. 12, 2023 l\/)lb\s;r.r'0151,’22%221~ Sep. 11, 2024 (oggﬂggﬂy)
Preamplifier EMEC EM18G40G 060801 | 18GHZ~40GHz | Jun. 27, 2023 “1?;'0151”22%2; Jun. 26, 2024 (ogggi;‘gf’:Y)
Controller ChainTek EM1000 N/A tagzngz'nmgst N/A '\’/f;_oli" 22%221" N/A (Ogggi;‘gf’:w
Antenna Mast |  ChainTek MBS-520-1 N/A 1m~4m N/A N/fg;_ofl" 22%2;’ N/A (ogggi;(t)i-o:\()
TumTable | ChainTek T-200-5-1 N/A 0~360 Degree N/A “1?;.0151" o | A (o?ggigg-o:\()
Signal Analyzer |  Keysight N9010B MY60240520 N/A Dec. 12, 2023 '\13;_0151"22%221”' Dec. 11, 2024 (o?ggiggﬂv)
Bilog Antenna | TESEQ 6111DgoB(|J_802N1 55606 & 08 | 30MHz~1GHz | Oct. 20, 2023 “1?;.0151"22%2; Oct. 19, 2024 (Oggﬂggﬂ()
DO1N-06
Horn Antenna SCHV&RZBE BBHA 9120 D 02360 1GHz-18GHz | Oct. 30, 2023 lleag;-olfsl,‘zz%zzf Oct. 29, 2024 (O?nggiggf):\()
SH'ZEZEHEW” SCHV&RZBE BBHA 9170 1224 18GHz-40GHz | Jul. 10, 2023 '\/IAEE}.OE',ZZ%ZZT Jul. 09, 2024 (o?ggigg?:\()
Preamplifier |COM-POWER|  PAM-103 18020201  |1MHz-1000MHz| Jan. 01, 2024 Nfg;_oli'ézif Dec. 31, 2024 (o?ggiggﬂv)
Amplifier EMCI EMCI118A45SE | 980792 N/A Nov. 13, 2023 lleag;-olfsl,‘zz%zzf Nov. 12, 2024 (Oiggigg?:\()
RF Cable bR | SUCOFLEX 102 %?;?gjég‘}g N/A Jan. 17, 2024 MAEE}.OlSl',Zz%zzT Jan. 16, 2025 (o?gﬂgg?l:\()
Software Audix N/A RK-002156 N/A N/A 'V/'fg'riofl" 2 e (Oggﬂggfﬁw
AGPower | ACPOWER | AFC-11003G | F317040033 N/A N/A Apr. 15, 2024 N/A (nggf:%r)‘
Software ngzi‘ EMC32 V10.30 N/A N/A N/A Apr. 15, 2024 N/A (ngggcﬂir;
Pulse Limiter SCHV(V:?(RZBE VTSD 9561-F N Sgg;’; 9kHz-200MHz | Oct. 20, 2023 | Apr. 15,2024 |Oct. 19, 2024 ?ggg;‘f::’(r)'
\/T",ll";t\';\;gfk TESEQ NNB 51 45051 N/A Mar. 10, 2024 | Apr. 15,2024 |Mar. 09, 2025 (nggf:%r)‘
\'/:?\l“éwb'gﬁ( TESEQ NNB 52 36122 N/A Mar. 07, 2024 | Apr. 15,2024 |Mar. 06, 2025 (ngggcﬂir;
52’2;3:: zgﬂfés ESR3 102317 | 9kHz~3.6GHz | Sep. 20, 2023 | Apr. 15,2024 |Sep. 19, 2024 ?ggg;‘f::’(r)'
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Appendix A. AC Conducted Emission Test Results
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EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
(]

412915
Mode 1
120Vac/60Hz
Line

Full Spectrum

CISPR22-QP LimitatMain Ports

4
20 L 4 &
10
0+— —t—+—+—+—+— : —t—t———— : !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.152160 21.51 55.88 3437 | L1 OFF 19.9
0.152160 31.95 65.88 3393 | L1 OFF 19.9
0.165570 17.83 55.18 37.35 | L1 OFF 19.9
0.165570 32.18 65.18 33.00 | L1 OFF 19.9
0.215070 15.93 53.01 37.08 | L1 OFF 19.9
0.215070 23.31 63.01 39.70 | L1 OFF 19.9
0.246840 15.17 51.86 36.69 | L1 OFF 19.9
0.246840 20.13 61.86 41.73 | L1 OFF 19.9
0.460680 16.76 46.68 29.92 | L1 OFF 19.9
0.460680 24.55 56.68 32.13 | L1 OFF 19.9
0.551940 14.80 46.00 31.20 | L1 OFF 19.9
0.551940 19.33 56.00 36.67 | L1 OFF 19.9




EUT Information
Report NO :
Test Mode :
Test Voltage :
Phase :

412915
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

100

Level in dBuV
n
(]

CISPR22-QP LimitatMain Ports

T &
1 2
20 ’Q
10+
0 : ——+—+—+— : ———t : !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.156750 19.80 55.63 35.83 | N OFF 19.9
0.156750 31.56 65.63 34.07 | N OFF 19.9
0.167820 18.17 55.07 36.90 | N OFF 19.9
0.167820 33.28 65.07 31.79 | N OFF 19.9
0.214980 16.00 53.01 37.01 | N OFF 19.9
0.214980 23.51 63.01 39.50 | N OFF 19.9
0.431340 14.42 47.23 3281 | N OFF 19.9
0.431340 17.53 57.23 39.70 | N OFF 19.9
0.475890 14.68 46.41 31.73 | N OFF 19.9
0.475890 19.43 56.41 36.98 | N OFF 19.9
0.547440 15.36 46.00 30.64 | N OFF 19.9
0.547440 20.73 56.00 35.27 | N OFF 19.9

—THE END———
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